== = 1 I B
IN—Y) X
PARTS LIST

TF-6
TF-6B

=

SEIKO SEWING MACHINE CO., LTD.







B X

CONTENTS

Page
SHE JRAME, RIT  --ooooo oo mmm oo mmee oo 1,2
NEEDLE BAR, PRESSURE BAR, THREAD CONTROLLER
Lo XFE, EYEAE, EYEER - 34
UPPER SHAFT AND TAKE-UP LEVER , FEED REGULATING, FEED MECHANISM
HREE, T EYSE R oo 5, 6
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT, MECHANISM
NILVMA—F  BHFA 7,8
BELT GUARD BODY, WORK PLATE BODY
01 L~ 9,10

ACCESSORIES




gtis. WA, R#ETF

NEEDLE BAR. PRESSURE BAR. THREAD CONTROLLER




gtis, WA REAF

NEEDLE BAR. PRESSURE BAR, THREAD CONTROLLER

No.|HBm&ES | |2 |E%% i DESCRIPTION
| |
PARTS NOf L | L [QTY
1 18087 x [ x| 1 |[#E ARM SIDE COVER (FRONT)
2 (8089 * [ | 1 [#m@El SCREW 3/16X32 L=11.0
3 (8083 * | x| 1 [INRE THREAD GUID (SMALL)
4 (8103 * [ k| 1 [INRERE SCREW 11/64X40 L=35
5 18106 * | x| 1 |8 (MEEHFD NEEDLE BAR (THIN)
5 [8027 * | x| 1 |#EKER) <HTiay NEEDLE BAR (THICK) <OPTION>
6 (8049 x| x| 2 |8HEAZIL NEEDLE BAR BUSHING
7 18103 * | x| 2 |#HEAZILILE SCREW 11/64X40 L=2.3
8 (8030 * [ x| 1 |&HERE N / BAR THREAD GUIDE
9 (8031 * [ x| 1 |$HERENE SCREW 3/32X56 L=4.0
10 (8029 * [ x| 1 |$tEEYE NEEDLE CLAMP W / SCREW
11 [NO411 * [ | 1 |8 TFX 2 #11 NEEDLE TF X 2 #11
12 (8026C * | x| 1 |#HEEEGED NEEDLE BAR CONN. STUD COMPLETE
13 (8026 * | x| 1 ([StEERE NEEDLE BAR CONN. STUD
14 (8097 * [ x| 1 |SHEREFLE SCREW 15/64X28 L=5.0
15 (8025 x| x| 1 ($tEI52Y NEEDLE BAR CONN. CRANK
16 (8104 x [ x| 1 |#BEITIRL SCREW FOR 8025
17 |8024 * | x| 1 ([$EITUIERL SCREW 9/32X28 L=10.0
18 /8105 x| x| 1 |8HEITUVERCTYE NUT 9/32X28
19 [8116C * [ x| 1 |#HUSERNFEGD N / BAR CONN. CRANK GUIDE COMPLETE
20 |8100 x| x| 2 |EANFEL SCREW 9/64X40 L=6.5
21 /8039 x [ x| 1 1Bz PRESSURE BAR
22 18049 x [ x| 1 HBAETA2L PRESSURE BAR BUSHING
23 /8103 * [ x| 1 HBMAFETA2)LLE SCREW 11/64X40 L=2.3
24 18041 * [ x| 1 [BRBEE PRESSSURE BAR BRACKET
25 |8042 x [ x| 2 [BABREZL SCREW 15/64X28 L=5.0
26 18060 x| x| 1 [BABREIAHT D SCREW 9/64X40 L=8.0
27 18043 x| x| 1 |54+— WEARING PLATE FOR 8041
28 18044 x [ x| 2 |54F—L SCREW 1/8X44 L=6.0
29 18075 * [ x| 1 [HRAEREETRYUR P/BAR BRACKET GUIDE
30 |8016 x [ x| 2 |HWAFEETIRYRLE SCREW 9/64X40 L=55
31 /8036 x| x| 1 |ERl PRESSURE BAR THUMB SCREW
32 |8037 x| x| 1 [BRBRTYLYT PRESSURE BAR SPRING
33 /8048 x| x| 1 |RpBH)Y TENSION RELEASE RING
34 18016 x [ x| 2 |RDBEHYUTIE SCREW 9/64X40 L=5.5
35 /8051 x [ *x| 1 |RDBH TENSION RELEASE LEVER
36 |8052 * [ x| 1 [RPBIHERL HINGE SCREW FOR 8051
37 |8050 x| x| 1 |RPIOHERNRL SCREW FOR 8051
38 18045 * [ x| 1 Wz LEFLN— P / BAR LIFTING LEVER
39 |6384 x [ *| 1 |L/N\—EHRL HINGE SCREW FOR 8045
40 (8047 x| x| 1 [HBAEFLN—ES WASHER
41 18101-M x [ x| 1 |B—S5—z(h)4A- ¢ 28 ROLLER PRESSURE FOOT COMP. (¢ 28)
42 (8040 x [ x| 1 |B—7—#Z L SCREW 9/64X40 L=8.0
43 18190 x| x| 1 |9 H—H—F FINGER GUARD
44 18076 * | x| 1 |RFAFHE TENSION STUD
45 18060 * [ x| 1 |RFAFHEL SCREW 9/64X40 L=8.0
46 (8077 * | x| 2 |RFFMD TENSION DISC
47 (8078 x [ x| 1 |iB&EHLD1. 4 TENSION SPRING
48 18079 * [ x| 1 |B—LybFuk TENSION THUMB NUT
49 18081 x [ x| 1 |RBIRTYY THREAD TAKE-UP SPRING
50 |8080 x| x| 1 [REIRTIUI %= T / TAKE-UP SPRING STOP
51 18031 x| k| 1 [REIRTYLTZIE SCREW 3/32X56 L=4.0
52 18082 * [ x| 1 | K4kHE THREAD GUID (LARGE)
53 (8040 * | % | 1 | KHREME SCREW 9/64X40 L=8.0




L& - XFE. XY, EYRR
UPPER SHAFT AND TAKE-UP LEVER , FEED REGULATING, FEED MECHANISM

22 23
~ —~_(oN I 32
0 Y@@y 33
ii @p— 23 a l 0./
(1 Do) /
u& 29 / M@ — A

23 AP
23

(o

o N\
TF-6B




L& X, EYERE. EYRR
UPPER SHAFT AND TAKE-UP LEVER , FEED REGULATING, FEED MECHANISM

No. | B MRES | | @ [1B%K A DESCRIPTION
| |

PARTS NO L | L |QTY
1 18086-01 x[*x] 1 [BL HINGE SCREW
2 18084 x| 1 |8 FOOT LIFTING LEVER
3 (8085 [ x| 1 [BiF4 F / LIFTING LEVER SPRING
4 (8003 x| % | 1 (LA ARM SHAFT
5 (8008 * [ x| 1 (&AL A / SHAFT BUSHING (REAR)
6 (8009 * [ x| 1 [&AZ)LIE SCREW 15/64X28 L=75
7 18195 x| x| 1 [F=)— PULLEY
8 (6046 x| *x| 2 [F—1)—1t SCREW 15/64X28 L=17
9 (6047 | x| 1 [F—1)—#HLHl ARM SHAFT SCREW 5/16X24 L=10.5
10 (8095 * [ | 1 [L@EU) ARM SIDE COVER (SMALL)
11 (8093 * [+ | 1 [LELE SCREW 9/64X40 L=9.0
12 (8005 * [ % | 1 [FvLi THREAD TAKE-UP CAM
13 |8004 [ | 1 [FrLE(KR) SCREW (LARGE)
14 (6383 | x| 1 [FvLib SCREW 15/64X28 L=10.0
15 [8034C * [ | 1 [KFEGER) TAKE-UP LEVER COMPLETE
16 [8145C | x| 1 [RFEE, FybGH) RULER & STUD COMPLETE
17 (8145 * | x| 1 [RFEET.94) (HH) RULER & STUD (7.94)
18 (8146 [ *| 1 [KEEFVH NUT (SMALL)
19 (8006 [ x| 1 [HL FEED ECCENTRIC
20 16383 x| *| 1 [HLi SCREW 15/64X28 L=10.0
21 18053 x| - 1 [ZxBvk FEED FORKED CONN. ROD
21 (8159 - *] 1 [Zxavk FEED FORKED CONN. ROD
22 (8054 x| x| 1 [AHFR F / REGULATOR CONN. LINK
23 18014 ¥ | x| 2 [AHRMAL SCREW 9/32X28 L=13.1
24 (8105 | % | 2 [AAFRrIMALCFVE NUT 9/32X28
25 (8014 * [ *| 1 |[ZXAaykmual SCREW 9/32X28 L=13.1
26 |8105 [+ | 1 |ZXOyvr@MARLCFYE NUT 9/32X28
27 18010 * [ x| 1 [sZOvk FEED CONNECTING ROD
28 (8133 | % | 2 [3OyF#Hl SCREW FOR 8010
29 18014 * [ | 1 [ZOykmil SCREW 9/32X28 L=13.1
30 |8105 * [ *| 1 [(ZoyrmiBCFvk NUT 9/32X28
31 (8001 x| -1 1 [~D=FA) FEED REGULATOR (A)
32 |8056 | - 1 [~D=FL SCREW 9/32X28 L=9.4
33 /8088 [ -] 1 [~ODFEDYIY— WASHER
34 18002 x| —| 1 [ZYEEHEBRKR STITCH LENGTH PLATE
35 |7041 * | —| 2 [ZEYFEEB &k SCREW 1/8Xx44 L=7.0
36 |8057 [ -] 1 [EYFAEHHRL FEED REGULATOR SCREW 3/16X32 L=27.0
37 |8151 - %] 1 [~D=F FEED REGULATOR
38 /8152 - x| 1 |~OFHEEH FEED REGULATOR ADJUST
39 18040 -1 x| 1 [~DO=FmEEHIL SCREW 9/64X40 L=8.0
40 |10677 - x| 1 [~OFRAHFIET Y v— WASHER
41 [8056 - %] 1 [~D=FLL SCREW 9/32X28 L=9.4
42 (8088 -1 *]| 1 [~DFTyIv— WASHER
43 18154 -[*| 1 [LA—=TL—Fk STITCH LENGTH PLATE
44 17041 - x| 2 [LIN—TL—FrLtHal SCREW 1/8X44 L=7.0
45 (8161 -1 x| 1 [~OxEVRL FEED REGULATOR SCREW
46 16341 - *]| 1 [~ODFEVRLCILE SCREW 3/16X32 L=6.5
47 |8155 - x| 1 [EFYRAHFO—L vk THUMB NUT
48 118027 - x| 1 [ZEYFREHL/NN— REVERSE FEED LEVER
49 118028 - x| 2 [FEYHREEHL/N—1tHl SET SCREW M5X0.8 L=5.0
50 |8157 - x| 1 [LNN—=RTFYoH FEED REGULATOR SPRING
51 /8158 - *] 1 [LA—FK—JL(3.17) FEED REGULATOR BALL




h=ta. TE, EYF. Bk
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT, MECHANISM




Avra. TE# EYE, BF
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT, MECHANISM

No. | B MRES | | @ [1B%K A DESCRIPTION
| |

PARTS NO L | b [QTY
1 18021 [ x| 1 [KA<EE SHUTTLE RACE BODY
2 (8022 [ *| 4 | KAYLXELE SCREW 3/32X56 L=17.0
3 (8096 x| % | 1 [FRE> BOBBIN
4 18028 | % | 1 [fGE) (TF1) SHUTTLE HOOK COMPLETE
5 (8066 x| 1 [hest= SHUTTLE RACE PLATE
6 (8067 * [ % | 2 [HATAf=1E(K) SCREW 9/64X40 L=8.0
7 (8090 * [ % | 2 [HAASTf=1ECUN) SCREW 1/8X44 L=2.0
8 (8068 | x| 1 [heS=tkiEta S / RACE COVER SPRING
9 (8069 * [ % | 2 [AeSf=tiEtalt SCREW 3/32X56 L=2.2
10 |8011C * | x| 1 [=ZEXIZ07-8EGEE) O / ROCK SHAFT CRANK COMPLETE
11 (8011 x| x| 1 [=ZEX9529 0/ROCK SHAFT CRANK
12 |8134 | x| 1 [ES SHAFT FOR 8011
13 (8013 * [ % | 1 [BHiE SCREW FOR 8134 15/64X28 L=6.5
14 (8018 * [ | 1 [Tk OSCILLATING SHAFT
15 (8019 | x| 1 [FSA/8— SHUTTLE DRIVER
16 (8020-01 ¥ | x| 1 [F—/8—E>(3X20L) TAPER PIN (3 X 20)
17 [8015 x| x| 1 RYF O / SHAFT CRANK
18 (8016 [+ | 1 [RYFIE SCREW 9/64X40 L=55
19 (8017 x| 1 RYFAEE SLIDE BLOCK COMPLETE
20 |8020-02 ¥ | x| 1 [F—/8—E>(3X16L) TAPER PIN (3 X 16)
21 [8065 | x| 1 |8t &K THROAT PLATE
22 (8016 * | x| 2 [#tiRIE THROAT PLATE SCREW 1/8X44 L=7.0
23 18063 * | x| 1 [FEYe FEED DOG
24 18064 * [ k| 1 [FEYEIE FEED DOG SCREW 11/64X40 L=4.0
25 |8061 x| x| 1 [gYUsE FEED ROCK SHAFT
26 (8062 | *x| 1 [FYLE FEED BASE
27 18058 * | x| 1 [EEE FEED ROCK SHAFT CRANK
28 (8060 * | k[ 1 [EFEIE UM SCREW (SMALL) 9/64X40 L=8.0
29 18059 * [ k| 1 [EHLIE(K) SCREW (LARGE) 15/64X28 L=10.0
30 (8091 * | x| 1 [FEYEHS— FEED ROCK SHAFT COLLAR
31 /8097 *| x| 2 [FEYEHS—IE SCREW 15/64X28 L=5.0
32 8094 [ x| 1 [@ER) ARM SIDE COVER (LARGE)
33 (8093 * | x| 1 [FLmELE SCREW 9/64X40 L=9.0
34 (30046 | x| 1 [7—REELE SCREW ,TRUSS M4X0.7 L=4.0




NIV —F BEA
BELT GUARD BODY, WORK PLATE BODY




ST, B A
BELT GUARD BODY, WORK PLATE BODY

No. | B MRES | | @ [1B%K A DESCRIPTION
| |
PARTS NO| L | L. [QTY
1 |8147C x [ %] 1 [RJLMAH—FER) BELT GUARD BODY COMPLETE
2 (8147 x| x| 1 [RJLFH—FK BELT GUARD BODY
3 10561 | x| 1 [RJLH—F1ERL SCREW 11/64X32 L=6.5
4 (15081 * [ *| 3 [RJLMT—KIEKRRAL BELT GUARD WOOD SCREW
BEA AT avik—y >
WORK PLATE BODY < Optional Equipment >
5 (8136C x| x| 1 |BEAGD) WORK PLATE BODY COMPLETE
6 (8136 [ | 1 [BEA WORK PLATE BODY
7 (8138 | x| 1 [BEALTE WORK PLATE BASE
8 [6031-02 [ | 2 [BEAL N / PLATE SCREW 11/64X40 L=8.3
9 (8139 x| 1 |PEFALTEL WORK PLATE WING SCREW 5/16X18UNC L=38
10 (8137 [ x| 1 |BEAAK WORK PLATE SLIDE PLATE
11 |6034 [ *| 1 [AREER SLIDE PLATE SPRING
12 (6035 [ *| 2 [AREE4LE SCREW 3/32X56 L=2




TEmE R
ACCESSORIES




18 mBEfR

ACCESSORIES

No. | B MES | | @ |[fBEK i DESCRIPTION

| |
PARTS NOf L | b | QTY

1 18124 [ x| 1 |[Ez—ILAN—(K) VINYL COVER (LARGE)

2 8132-A * | x| 1 |EERFruofT ACCESSORYS PACK

3 [N0411 x| *| 3 |8 TFX 2 #11 NEEDLE TF X 2 #11

4 18123 * | x [ 1 iR(EOMNE) OIL WITH OILER (SMALL)

5 [25649C x [ x| 1 |FSA//\—4540 SCREW DRIVER COMPLETE
6 (19457 - *] 1 |RALVF (2.5mm) WRENCH (2.5mm)

7 18096 | *%| 6 |/REV BOBBIN

8 8126 x| x| 4 |AR{EKIEGEE) SCREW W / NUT & WASHER
9 [8126-01 * [ % | 4 |FRIKLEARILE SCREW 1/4 L=65

10 [8126-02 * [ | 4 |KEKILEFYE NUT 1/4

11 |8126-03 ¥ | x| 4 | RAEKLETYSv— WASHER

1218119 x| x| 1 |RYE LIFTING LEVER CONN. ROD
13 (8038 [ | 1 |EHzE PRESSURE FOOT

14 (8102 * | x| 1 |RILE ARM SPOOL PIN

15 18129 [ *| 1 |REIFEYE KNEE LIFTER COMPLETE
16 [8130 x| *| 4 |BREFEYFERRBL WOOD SCREW (4.5 X 2.5)

17 (8128 [ | 1 A OIL PAN

18 (8127 * [ k| 1 |R&ZtEYk BOBBIN WINDER

19 |35254 * [ | 1 |RiItvk THREAD UNWINDER COMP.

_10_










SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)
FAX: 81-47-420-3560

E—mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.cojp./

A a—3L oK%
T273-0018 FEEMtET K ET2-13-6
TEL: 047-420-3561, IPFE:E : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(BEREX)
Parts No. PB66100 (0219)
Rev. 1



